AIR TOXIC EMISSIONS

FROM SELECTED
NON-TRADITIONAL SOURCES
IN THE PUGET SOUND REGION

PREPARED FOR THE

U.S. ENVIRONMENTAL PROTECTION AGENCY

REGION 10
1200 SIXTH AVENUE
SEATTLE, WA 98101

AND THE
PUGET SOUND AIR POLLUTION CONTROL AGENCY

200 WEST MERCER STREET
SEATTLE, WA 98109

ES ENCINEERING=SCIENCE

APRIL, 1986



DETERMINATION OF AIR TOXIC EMISSIONS
FROM NON-TRADITIONAL SOURCES IN THE PUGET SOUND REGION

Prepared for

The U.S. Environmental Protection Agency
Region 10
Seattle, Washington

and the

Puget Sound Air Pollution Control Agency

Seattle, Washington

Prepared by

Engineering - Science, Inec.
Boise, Idaho

April 1986

(JBRARY REGJON 30 MATEWALS

Wil

RX00000L9LH



TABLE OF CONTENTS
[...]
Air Toxic Emission Estimate

Facility Name: Southwest Suburban (Salmon Creek)

Location: King County, Washington

Average Daily Flow: 3.5 MGD

Estimated Annual Emissions for Specified Compounds

TOLUENE

TETRACHLOROETHYLENE

METHYLENE CHLORIDE

BIS (2-ETHYLHEXYL)
PHTHALATE

CHLOROFORM

TRICHLOROETHYLENE

1,1,1-TRICHLOROETHANE

ETHYLBENZENE

PHENOL

DI-N-BUTYL PHTHALATE

1,2-TRANS-DICHLOROETHYLENE

BENZENE

BUTYL BENZYL PHTHALATE

NAPHTHALENE

Total emissions of all constituents

estimated as less than 0.005 Ton/Year

A-22



Publicly Owned Treatment Works

Air Toxic Emission Estimate

Facility Name: Tacoma Northend

Location: Pierce County, Washington

Average Daily Flow: 10 MGD

Estimated Annual Emissions for Specified

TOLUENE

TETRACHLOROETHYLENE

METHYLENE CHLORIDE

BIS (2-ETHYLHEXYL)
PHTHALATE

CHLOROFORM

TRICHLOROETHYLENE

1,1,1-TRICHLOROETHANE

ETHYLBENZENE

PHENOL

DI-N-BUTYL PHTHALATE

1,2-TRANS~DICHLOROETHYLENE

BENZENE

BUTYL BENZYL PHTHALATE

NAPHTHALENE

0.009
0.003
0.009

A-23

Compounds (Ton/Year)



Publicly Owned Treatment Works
Air Toxic Emission Estimate

Facility Name: Alderwood Water District

Location: Snohomish County, Washington

Average Daily Flow: 3.0 MGD

Estimated Annual Emissions for Specified Compounds (Ton/Year)

TOLUENE 0.018
TETRACHLOROETHYLENE 0.032
METHYLENE CHLORIDE 0.018
BIS (2-ETHYLHEXYL)

PHTHALATE 0.027
CHLOROFORM 0.014
TRICHLOROETHYLENE 0.082
1,1,1-TRICHLOROETHANE 0.009
ETHYLBENZENE 0.004
PHENOL. meme-
DI-N-BUTYL PHTHALATE ———
1,2-TRANS-DICHLOROETHYLENE 0.041
BENZENE 0.013
BUTYL BENZYL PHTHALATE = ————-
NAPHTHALENE ==—ee

0.258

A-24



Publicly Owned Treatment Works

Air Toxic Emission Estimate

Facility Name: Southwest Suburban (Miller Creek)

Location: King County, Washington

Average Daily Flow: 3.8 MGD

Estimated Annual Emissions for Specified Compounds (Ton/Year)

TOLUENE

TETRACHLOROETHYLENE

METHYLENE CHLORIDE

BIS (2-ETHYLHEXYL)
PHTHALATE

CHLOROFORM

TRICHLOROETHYLENE

1,1,1-TRICHLOROETHANE

ETHYLBENZENE

PHENOL

DI-N-BUTYL PHTHALATE

1,2-TRANS~DICHLOROETHYLENE

BENZENE

BUTYL BENZYL PHTHALATE

NAPHTHALENE

Total emissions of all constituents

estimated as less than 0.005 Ton/Year

A-25



Publicly Owned Treatment Works

Air Toxic Emission Estimate

Facility Name: Enumclaw

Location: King County, Washington

Average Daily Flow: 2.46 MGD

Estimated Annual Emissions for Specified Compounds (Ton/Year)

TOLUENE 0.015
TETRACHLOROETHYLENE 0.026
METHYLENE CHLORIDE 0.015
BIS (2-ETHYLHEXYL)

PHTHALATE 0.022
CHLOROFORM 0.011
TRICHLOROETHYLENE 0.067
1,1,1-TRICHLOROETHANE 0.007
ETHYLBENZENE 0.003
pHENOL.  ==———
DI-N-BUTYL PHTHALATE = = = =ee——
1,2-TRANS~-DICHLOROETHYLENE 0.034
BENZENE 0.011
BUTYL BENZYL PHTHALATE = = —=—=—-
NAPHTHALENE = e=ee-

0.211

A-26



Publicly Owned Treatment Works
Air Toxic Emission Estimate

Facility Name: Lakehaven (Redondo)
Location: King County, Washington

Average Daily Flow: 3.61 MGD

Estimated Annual Emissions for Specified Compounds (Ton/Year)

TOLUENE 0.022
TETRACHLOROETHYLENE 0.039
METHYLENE CHLORIDE 0.022
BIS (2-ETHYLHEXYL)

PHTHALATE 0.032
CHLOROFORM 0.017
TRICHLOROETHYLENE 0.098
1,1,1-TRICELOROETHANE 0.011
ETHYLBENZENE 0.005
pHENOL  ee———
DI-N-BUTYL PHTHALATE = ==——-
1,2-TRANS-DICHLOROETHYLENE 0.049
BENZENE 0.016
BUTYL BENZYL PHTHALATE = ==—e-
NAPHTHALENE — =e——e

0.310

A-27



Publicly Owned Treatment Works

Air Toxic Emission Estimate

Facility Name: Tacoma (Western Slopes)

Location: Pierce County, Washington

Average Daily Flow: 3 MGD

Estimated Annual Emissions for Specified Compounds

TOLUENE

TETRACHLOROETHYLENE

METHYLENE CHLORIDE

BIS (2-ETHYLHEXYL)
PHTHALATE

CHLOROFORM

TRICHLOROETHYLENE

1,1,1-TRICHLOROETHANE

ETHYLBENZENE

PHENOL

DI-N-BUTYL PHTHALATE

1,2-TRANS-DICHLOROETHYLENE

BENZENE

BUTYL BENZYL PHTHALATE

NAPHTHALENE

Total emissions of all constituents

estimated as less than 0.005 Ton/Year

A-28



Publicly Owned Treatment Works

Air Toxic Emission Estimate

Facility Name: Snohomish

Location: Snohomish County, Washington

Average Daily Flow: 1.0 MGD

Estimated Annual Emissions for Specified Compounds

TOLUENE

TETRACHLOROETHYLENE

METHYLENE CHLORIDE

BIS (2-ETHYLHEXYL)
PHTHALATE

CHLOROFORM

TRICHLOROETHYLENE

1,1,1-TRICHLORCETHANE

ETHYLBENZENE

PHENOL

DI-N-BUTYL PHTHALATE

1,2-TRANS-DICHLOROETHYLENE

BENZENE

BUTYL BENZYL PHTHALATE

NAPHTHALENE

A-29

Total emissions of all constituents

estimated as less than 0.005 Ton/Year



Publicly Owned Treatment Works

Air Toxic Emission Estimate

Facility Name: Lynnwood

Location: Snohomish County, Washington

Average Daily Flow: 4.5 MGD

Estimated Annual Emissions for Specified Compounds

TOLUENE

TETRACHLOROETHYLENE

METHYLENE CHLORIDE

BIS (2-ETHYLHEXYL)
PHTHALATE

CHLOROFORM

TRICHLOROETHYLENE

1,1,1-TRICHLOROETHANE

ETHYLBENZENE

PHENOL

DI-N-BUTYL PHTHALATE

1,2-TRANS-DICHLOROETHYLENE

BENZENE

BUTYL BENZYL PHTHALATE

NAPHTHALENE

A-30

Total emissions of all constituents

estimated as less than 0.006 Ton/Year



Publicly Owned Treatment Works

Air Toxic Emission Estimate

Facility Name: Bremerton

Location: Kitsap County, Washington

Average Daily Flow: 3.58 MGD

Estimated Annual Emissions for Specified Compounds

TOLUENE

TETRACHLOROETHYLENE

NETHYLENE CHLORIDE

BIS (Z-ETHYLHEXYL)
PHTHALATE

CHLOROFORM

TRICHLOROETHYLENE

1,1,1~-TRICHLOROETHANE

ETHYLBENZENE

PHENOL

D1-N-BUTYL PHTHALATE

1,2-TRANS~DICHLOROETHYLENE

BENZENE

BUTYL BENZYL PHTHALATE

NAPHTHALENE

Total emissions of all constituents

estimated as less than 0.005 Ton/Year

A-31



Appendix B

Discussion of Site Visits to
Selected Non-Traditional Sources

of Air Toxic Emissions



Discussion of Site Visits and

Emissions Estimation for Selected Non-Traditional Sources

The following are summarizations of investigations of individual facilities
selected from lists provided by Puget Sound Air Pollution Control Agency
(PSAPCA) as potential air toxic emission sources. Summaries are based on data
provided by PSAPCA, telephone converation with source operators and managers,
actual site visitation, field measurements, and other investigations, such as,
pretreatment studies remedial investigation/feasibility studies and sampling
and analysis data. Selection of these sources was not based necessarily on
their being the largest or most complicated but on their overall significance
based upon size, potential toxicity of emissions, or the extent to which they
represented other similar facilities within the Puget Sound jurisdictional

area.

METRO West Point Sewage Treatment Plant

METRO West Point Treatment facility is the largest sewage treatment plan in
the area and provides primary treatment for some 600,000 residential and 300
industrial users. Primary treatment only is carried out at the plant. This s
conducted in 12 rectangular primary sedimentation tanks, each about 38 by 254
feet in size. Thus some 116 thousand square feet of wastewater are exposed at
all ctimes. Since these are sedimentation tanks there 1is not aeration or
agitation resulting in minimum potential for volatilization of dissolved
gases. After removal of the solids the primary effluent is disposed of via a
submarine outfall into Puget Sound. Recovered solids are treated in heated

anerobic digesters with by product methane being used for heating purposes.

Pretreatment studies conducted by METRO for the West Point Facilities indicat-
ed a broad variety of organic compounds that are on current priority pollutant
lists. Total influent of these materials to the West Point Plant is on the
order of 350 pounds per day making the facility a maximum of 70 ton per year
toxic source. 1In general, a relatively small fraction of most of the priority

pollutants identified were related to specific industrial activities.



Inclusion of the West Point Facility was not due to a particularly high
specific emission level, but primarily addresses its large total throughput,
some 125 mission gallons per day during the dry season. This large flow rate
combined with the identified organic loadings indicated that the West Point

Facility could be a substantial source of toxic compounds.

The West Point facility was visited on July 10, 1985 by S.A. Freeburn (ES),
Dana Davoli (EPA) and Fred Austin (PSAPCA). Samples of influent were taken,
with the assistance of Mr. Ed Babick, at the coarse grit structure. Effluent
samples were taken after primary sedimentation just prior to the chlorination
channel. The surfaces of the primary sedimentation tanks are very well
prote;ted from wind due to open wall and roof structures surrounding the tanks
and to the surface of the wastewater being three feet below adjacent walkways.
Since these tanks are 9.5 feet deep diffusion of air toxics through the
relatively still water will be a principal 1limiting factor to emissions,
especially of volatiles. Sludge removed from primary sedimentation is digest-
ed and off gases are used to power three IC engines. Toxics that are removed
with the sludge and are subsequently stripped during digestion should be
essentially eliminated by passage through the engines.

The METRO Renton Sewage Treatment Plant

The METRO Renton Treatment Plant provides sewage treatment for a population of
about 265 thousand people. The design capacity of the plant is 36 million
gallons a day though construction is now underway to expand the capacity to 72
million gallons per day, average dry weather flow. Actual current throughput
is about 50 MGD. After screening, the influent passes into the preaeration
tank where some fine grit is separated. From the preaeration tanks, the
influent passes into primary sedimentation tanks where solids are removed.
Primary sedimentation is completed in eight rectangular tanks with solids
being removed and sent to the West Point Facility via a 12 inch diameter
gludge force main and the Elliott Bay interceptor. After primary
sedimentation, the sewage 1liquid is mixed with activated sludge from the
secondary sedimentation tanks and aerated. The aerated liquid is then fed to
eight 100 foot diameter secondary sedimentation tanks. Because of the secon-

dary treatment (activated sludge) at the Renton Facility, the potential



air emissions are increased over the primary treatment plant at West Point
since emission can occur from the preaeration tank, primary sedimentation
tanks, the aeration tanks, the secondary sedimentation tanks, as well as the
chlorine contact channel prior to release into the Duwamish River. Of these

sources, the aeration tanks are by far the most significant.

Though the total amount of the toxic chemicals entering the facility as
determined under the Toxic and Pretreatment Planning Study is less than that
for the West Point Facility, the increased exposure of ‘wastewater in the
aeration activity increased potential specific emission of volatiles dramat-
ically. 1In addition, since the Renton facility is planned for expansion and
is representative of a large number of facilities using activated sludge it

was included as an important site visitation facility.

The Renton facility was visited on July 11, 1985 by S.A. Freeburn (ES) and
David Kircher (PSAPCA). After a brief plant tour and discussion with Mr. Bill
Burwell, wastewater samples for volatiles analysis were taken at the pre-
aeration tank, after primary sedimentation, and after chlorination., The
preaeration water surface 1is highly agitated though the overall area is
relatively small. Like the METRO West Point facility, Renton's primary
sedimentation tank are well protected from wind by protective barriers, roof

and sidewalk and walls elevated about three feet above the water surface.

Aeration is accomplished by blowing air into the secondary treatment tanks.
Oxygen content is controlled by throttling blower inlets. After aeration and
secondary clarification the wastewater flows through a 900 foot long chlorine
contact channel. Flow in the channel was technically turbulent but surface

mixing was minimal.
The Everett Sewage Treatment Plant

The Everett treatment works rely upon aerated lagoons for secondary treatment.
Wastewater 1is processed in primary screening which 1is followed by aeration in
basins. After aeration wastewater passes through polishing ponds before final
chlorination and release. There are approximately 192 cres of cells at the

Everett Treatment works. Thirty acres are utilized for aeration purposes.



Thus there are some 1.3 million square feet of agitated impoundment surfaces
from which air toxicants can be emitted. Though the Everett Facility has a
dry weathered flow of only 11 to 12 million gallons per day, this large
aeration surface would promote the removal of significant quantity of volatile

organics from the influent wastewater.

Priority pollutant sampling and analysis was completed for both influent and
effluent under wet weather flow conditions. (Baird, 1985) Dry weather

studies were to be completed with summer.

The Everett facility was visited on July 9, 1985 by S.A. Freeburn (ES), Dave
Kircher (PSAPCA), and Bill Ingram (DOE). Mr., Carl Baird explained facility
operations and assisted in gathering of VOA samples. Samples were taken of
influent (through an access manhole to the influent sewer line), of influent

to the oxidation pond, and the effluent just prior to the chlorination,

Only the influent and final effluent sample were analyzed for volatiles. The
only significant levels were for toluene in the influent at 0.2 mg/l. It was
not evident in the effluent. This analysis is supported by the Everett
analyses serving to support treatability studies. These showed exceedingly
low values of 1,1,2,2 tetrachloroethane and phenol as the only significant
priorty pollutants.

Chambers Creek Sewage Treatment Plant

Chambers Creek Sewage Treatment Plant is a new facility which 1s currently
operating at about one~fourth its design capacity of 12 million gallons per
day. Primary clarifiers are used to separate solids and cover approximately
14 thousand square feet. These are followed by an activated sludge system
utilizing submerged turbine agitation with air introduced under the propeller.
After activated sludge treatment, wastewaters are moved to a secondary
clarifier and then to chlorine contactors. Aerobic digestion is used to
reduce sludges with this process taking place in floating dome covered tanks.
Two Dissolved Air Flotation units will be used for final separation and
removal of solids. The Chamber Creek Facility is very near the median size

treatment plant for the Puget Sound area. In addition, its utilization of



activated sludge for secondary treatment is typical of most plants in this
size range. It was selected as a good representative facility of perhaps a
dozen other plants in the Puget Sound jurisdicational area which have very
limited industrial waste streams. A minimal amount of information was avail-

able on expected organic content of the wastewaters treated, however.

The Chambers Creek Treatment Plant was visited on July 8, 1985 by S.A.
Freeburn (ES) and Dave Kircher (PSAPCA). Larry McCaffrey, Facility Manager
aided in sample collection and a tour of the facility. Samples were taken at
the grit tanks, after primary settling and prior to chlorination. The second
and third sample locations were taken from compositors. Analysis showed
little volatile content except 0.2 mg/l methylene chloride in the effluent.
Subsequently, more comprehensive analysis showed the following pollutant

levels used in the emission analysis (Thompson, 1985):

Chemical Concentrations (mg/l)
Influent Effluent
Chloroform 0.002 0.003
Perchloroethylene 0.004 0.004
Trichloroethylene 0.039 0.001
Toluene 0.002 0.001
Trans 1,2 Dichloroethylene 0.028 0.001
Tetrahydrofuran 0.020 ND
Acetone 0.030 ND

Flow through the facility averages 3.5 MGD.

Western Processing Superfund Site

Western Processing was a recycling center for hazardous materials, primarily
solvents and used soils. Through many years of operation the ground under and
around the Western Processing site became contaminated by the hazardous
materials that were handled there. As a result, both the groundwater under

the site and the air were subject to contamination by the waste materials.

B-6



Superfund activities have resulted in a cleanup of the surface of the site
during which time some ambient air measurements were taken using a portable
organic vapor analyzer. Though these measurements were not intended to be
comprehensive in nature they generally showed that ambient VOC levels were
essentially background at boundary locations to the plant. No other detailed
monitoring of the ambient air concentrations around the plant has been com-

pleted.

Plans are now being developed for the removal of the remaining contaminated
materials at Western Processing. Because the soils are contaminated, there
will be a potential industrial health hazard and elevation of ambient VOC
concentratins during the excavation and removal process. The degree of
potential exposure and the length of time of emission has not been determined
due to tha lack of a completed plan. Removal of all contaminated materials

should eliminate any potential hazard due to air toxicants from this site.

Though orginially scheduled for a site visitation Western Processing was not
inspected as part of project field activities due to schedule difficulties.
No sampling was planned. Since extensive field investigation and planning of
remedial action altermatives for this site have been completed emissions could
be reasonably estimated based on detailed field data and assuming the most
comprehensive clean-up (removal) program. (Site data from the "Feasibiltiy
Study for Subsurface Cleanup" (USEPA, March, 1985) was used exclusively for

emission potential evaluation).

Lilyblad Petroleum

Lilyblad Petroleum's primary business is the marketing of solvents and the
recycling and recovery of waste solvent materials using vacuum distillation.
A wiped film vaccum still is in operation processing approximately 400 gallons
per day. The primary recovered product 1is 1lacquer thinner. The lacquer
thinner has four main components: 1. aromatic hydrocarbons; 2. aliphatic
hydrocarbons; 3. ketones and; 4. alcohols. Lilyblad is regulated under RCRA

as a treatment and storage facility. Emission from this type of facility are



primarily related to transfers of solvents between drums and still, transfer
of still bottoms and their disposal, and fugitive emissions from the still and

drums in storage.

The Lilyblad facility was typical of numerous small solvent recovery recycling
facilities. However, Lilyblad is unusual in that such a large proportion of
the handled products 1is lacquer thinner with lesser recovery of other

solvents. Overall there is a very limited variety of products recovered.

During the plant visit by S.A. Freeburn (ES), Dave Kircher (PSAPCA) and Bill
Ingraham (DOE), Mr. Ralph Juris of Lilyblad indicated much solvent is received
in drums, though a few large customers deliver in bulk. For these Lilyblad
maintains dedicated tank storage otherwise solvents must be consolidated from
drums to the solvent still feed tank. Recovered solvent was pumped to storage
for redrumming. None of the operations or storage tanks were equipped with

control devices.

Because of the uncertainity with regard to process wastes and limited re-
sources available RCRA reporting of waste quanitites was used in estimating
emissions. General emission estimates based on a solvent recovery emission

survey was used to make estimates.

Hidden Valley Sanitary Landfill

The Hidden Valley Landfill is an active site with no final cover in place at
this time. It currently received residential trash and garbage which is
placed in the landfill in 12 to 15 foot lifts, These received approximately
two feet of inorganic mineral soil cover. Since the site has been in opera-
tion for more than 15 years there is limited information about the types of
waste that were deposited there in years prior to 1975. It is believed that a